GUIDE D’INSTALLATION / INSTALLATION MANUAL

V56309 - V56310

PETRA "V" IN-LINE Shower Panel - LISTE DES PIECES / PARTS LISTING

QUINCAILLERIE / HARDWARE

T\ | O

' |
CHEVILLE #6-1
WALL PLUG #6-1
@ @

VIS #8-3/8"
SCREW #8-3/8"

-

VIS #8-1 1/4"
SCREW #8-1 1/4"

b 08,

CAPUCHON COUVRE-VIS

SCREW CAP
ITEM NO. PIECES / PARTS QTY

11 PANNEAU FIXE / FIXED PANEL 1
1.2 EXTENSEUR / EXPANDER 1
13 JOINT D'ETANCHEITE / GASKET 1
JAMBAGE / WALL JAMB 1
SUPPORT INFERIEUR / BOTTOM GLASS CLIP 2
BARRE DE SUPPORT/ SUPPORT BAR 1
7.1 CHEVILLE / WALL PLUG #6-1 4
7.2 VIS AUTO-PERCANTE / SELF DRILLING SCREW #8-3/8 3
7.3 VIS AUTO-PERCANTE / SELF DRILLING SCREW #8-1 1/4 3
7.4 CAPUCHON COUVRE-VIS / SCREW CAP #8-8 4




